

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-05-21 10:45:46
Date of Next Testing: 2026-05-11 10:45:46
Product Name: **Poly divinylbenzene porous beads GDX-502**
CAS Number:
Specifications & Purity: 60-80 mesh
Lot #: H2203146
SKU #: **P118896**
Version: **0**
Analysis #: **360296**

Parameter	Limit Values	Result
Particle size	60-80 (mesh)	70.00 mesh
Functional testing	pass	Pass



John Su
QA & QC Manager